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Report Declaration: 
The test samples were provided and confirmed by the customer in this report, the results contained in this 
test report do not relate to other samples of the same product. The manufacturer should ensure that all 
products manufactured are in conformity with the product sample in this report. 

Manufacture Declaration or Comment: 
None 

Summary of Result(s): 

No. Test Item Test Method Conclusion 

1. Flammability FMVSS 302-1998  Pass 

2. Antifreezing Test Provided by client Pass 

Pass: Meet the requirements 

Fail: Does not meet the requirements 

N/A: Not apply to the judgment 

Note: 
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1. Test Item: Flammability

Sample Description: See photo 

Test Method: FMVSS 302-1998 

Test Condition: 

Specimen: 356 mm×100mm×12.4 mm 

Conditioning: 21 ℃, 50 %RH, 24 h 

Test Result:  

Specimen 1 2 3 4 5 

Burning distance, mm / / / / / 

Burning time, s / / / / / 

Burning rate, mm/min 0 0 0 0 0 

Maximum burning rate, 

mm/min 
0 

Standard’s requirements: 

a) The specimen shall not burn, nor transmit a flame front across its surface, at a rate of more than 102mm per

minute, or 

b) The specimen stops burning before it has burned for 60 seconds from the start of timing, and has not burned

more than 51mm from the point where timing was started. 

Conclusion: Pass 

Note:  

1. The flame extinguished before the first mark.

2. Test specimens were cut from the sample.

3. The non label surface was the exposed surface.
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Test Photo: 

 
During test 

  
Before test After test 

 

Equipment Information:  

Equipment Model Equipment No. Calibration date 
Next Calibration 

date 

Horizontal Flame 

Chamber 
HMV GZMR-PL-E019 2015-07-13 2016-07-12 
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2. Test Item: Antifreezing Test 

Sample Description: See photo 

Test Method: Provided by client 

Test Condition: 

        Condition: -20 ℃,2 h 

        Number of specimens tested: 1 

Lab Environment Condition: 23±2 ℃, 50±5 %RH 

Test Result: 

Test Item Appearance Client’s requirement Conclusion  

Antifreezing Test Nonbrittle Nonbrittle Pass 

Note: Test specimens were cut from the sample. 

 

Test Photo: 

 
During test 
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Before test Reference sample       Test sample 

 

Equipment Information:  

Equipment Model Equipment No. Calibration date 
Next Calibration 

date 

High/Low 

Temperature Impact 

Chamber 

MS-WSJ-

360B 
GZMR-PL-E137 2015-08-24 2016-08-23 

 

******** End of report******** 
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